
 

Package leaflet: Information for the user 
 

Felogel 10 mg/g gel 

Diclofenac sodium 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

- Keep this leaflet. You may need to read it again.  

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 
- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet 
1. What Felogel is and what it is used for  

2. What you need to know before you use Felogel 

3. How to use Felogel 

4. Possible side effects  

5. How to store Felogel 
6. Contents of the pack and other information 

 

 

1. What Felogel is and what it is used for 

 

The active substance in Felogel gel is diclofenac sodium, a medicine in the group known as non-steroidal 

anti-inflammatory drugs. It is used topically by rubbing on the skin.  

Felogel gel is used in adults and adolescents over the age of 14 for the topical relief of pain, inflammation 

and swelling in case of painful and inflammatory conditions of soft tissues, such as muscle and joint traumas 

(sprains, strains, bruisings, back pain, sports traumas), tendon inflammation, swollen forearm or knee.  

 

 

2. What you need to know before you use Felogel 

 

Do not use Felogel gel: 

- if you are allergic to diclofenac sodium or any of the other ingredients of this medicine (listed in 

section 6); 

-  if you are hypersensitive to aspirin or other non-steroidal anti-inflammatory drugs. This can manifest 

itself as an asthma attack, rash or allergic rhinitis; 

- during the third trimester of pregnancy; 

- if you are under 14 years of age. 

 

Warnings and precautions 

Some patients must take extreme care when using this medicine.  

Talk to your doctor or pharmacist before using Felogel: 

- if you have a stomach or duodenal ulcer, heart disease (can result in rapidly occurring fatigue, 

dyspnoea, ankle swelling etc.), kidney problems; 

- if you have had hypersensitivity to food and/or medicines; 

- if you have asthma or other allergic disorders; 

- if you have had hypersensitivity to aspirin or other anti-inflammatory agents. 
 

Felogel gel can only be applied on undamaged skin (with no open wounds or injuries). 

Felogel gel must not be applied on the area around the eyes, or on mucous membranes or in the mouth.  

Felogel gel must not be applied under occlusive (water- or airtight) bandages. 

The skin in the treated area must not come into contact with direct sunlight.  

Discontinue the treatment in case of skin irritation or other symptoms of hypersensitivity.  

 



 

Other medicines and Felogel 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. Even 

though interactions with other medicines are unlikely upon the cutaneous application of the diclofenac gel, 

you should still talk to your doctor if you are using aspirin or other anti-inflammatory drugs, corticosteroids 

or antihypertensive medicines.  

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine.  

Felogel gel must not be used during the last trimester of pregnancy.  

During the first six months of pregnancy, Felogel gel can only be used in extreme cases. In case a pregnant 

woman or a woman planning to have a baby uses Felogel gel in the first or second trimester, the dose should 

be kept as low as possible and the duration of the treatment as short as possible.  

If you are breast-feeding, only use Felogel gel upon your doctor’s recommendation.  

 

Driving and using machines 
Cutaneous application of Felogel gel has no effect on the ability to drive or use machines.  

 

Felogel contains  

- propylene glycol that can cause skin irritation; 

- sodium benzoate that has a mild irritant effect on the skin, eyes and mucous membranes.  
 

 

3. How to use Felogel 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Felogel is meant for topical cutaneous application. Unless recommended otherwise by your doctor, the 

medicine is applied as follows: 

Adults and adolescents over 14 years of age: 

Apply the gel on the afflicted area 3–4 times per day as a thin layer by rubbing it gently until it is completely 

absorbed into the skin. The necessary amount of the gel depends on the size of the afflicted area. For 

instance, 2 g of gel (a strip of gel approximately 6 cm long) is sufficient for treating an approximately 20 cm 

× 20 cm (400 cm
2
) area of skin. Carefully wash your hands after each application, except if the hands are the 

afflicted area.  

 

Duration of treatment 

Do not use for longer than 14 days, unless recommended otherwise by your doctor. You must talk to your 

doctor if your symptoms have not improved or become worse in the first 7 days of treatment. Talking to your 

doctor is also recommended if more than 2 major joints are afflicted.  

 

Children and adolescents under 14 years of age: 

Do not use Felogel gel in children and adolescents under 14 years of age.  

 

If you use more Felogel than you should 

As the medicine is used topically, an overdose is unlikely.  

In case you have accidentally swallowed the medicine or if the medicine gets in the eye, on mucous 

membranes or in open wounds, immediately talk to your doctor or turn to the nearest hospital.  

 

If you forget to use Felogel 

If you forgot to apply Felogel at the prescribed time and it is almost time for the application of the next dose, 

apply the medicine as usual. Do not apply a double dose to make up for a forgotten dose.  

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 



 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Some rare and very rare side effects may be severe.  

Immediately stop using Felogel and talk to your doctor or pharmacist if you get any of the following allergic 

symptoms:  

- Bullous dermatoses (can occur in 1–10 people in 10,000); 

- Pustulous rash (can occur in less than 1 person in 10,000);  

- Dyspnoea, shortness of breath or tightness in the chest (asthma) (can occur in less than 1 person in  

   10,000); 

- Facial, lip, tongue, or throat swelling (can occur in less than 1 person in 10,000).  
 

Other possible side effects are usually mild to moderate, harmless, and transient. If you are worried, talk to 

your doctor or pharmacist. 

 

Common side effects (can occur in 1 to 10 people in 100): 

- rash, pruritus, redness, or burning sensation in the application site, scaling, dry skin.  
 

Very rare side effects (can occur in less than 1 person in 10,000): 

- the skin can become sensitive to sunlight. Possible symptoms include sunburn with itchiness, swelling 

and blisters.  

- Inflamed rash.  
 

Discontinue using the medicine and talk to your doctor or pharmacist if you have any of the side effects 

described above.  

 

Reporting of side effects 

If you get any side effects, talk to a doctor, pharmacist or nurse. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Felogel 

 

Keep this medicine out of the sight and reach of children. 

This medicine does not require any special temperature storage conditions.  

Store in the original package, protected from light. 

 

Do not use Felogel after the expiry date which is stated on the carton and tube. The expiry date refers to the 

last day of that month. 

Use within 6 months after opening the tube.  

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Felogel contains  

- The active substance is diclofenac sodium. 1 g of Felogel gel contains 10 mg of diclofenac sodium.  

- The other ingredients are: carbomer, macrogol 400, propylene glycol, diethanolamine, isopropyl 

alcohol, sodium benzoate, purified water.  
 

What Felogel looks like and contents of the pack 

Felogel gel is a transparent colourless gel-like mass with uniform consistency and smell characteristic of 

isopropyl alcohol. 



 

 

40 g or 60 g of gel packaged in an aluminium tube sealed with a polypropylene cap. 

The tube is packaged in a cardboard carton. 

 

Marketing Authorisation Holder and Manufacturer 

SOPHARMA AD 

16 Iliensko Shosse 

Sofia 1220 

Bulgaria 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

VIP Pharma Eesti OÜ 

Uusaru 5 

Saue 76 505, Harju County  

Estonia 

 

 

This leaflet was last revised in September 2018. 
 


